
 

watercorporation.com.au  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Sepia Depression Ocean 

Outlet Landline (SDOOL) 

& Perth Long Term Ocean 

Outlet Monitoring 

Program (PLOOM) 
2017–2018 Annual Report 
 



 

watercorporation.com.au   

This report has been prepared for Water Corporation by BMT, [Month Year], 

Report Number 1138_03_001/RevC. 

 

Document history 

 

Distribution 

 

Revision Author Recipients Organisation 
No. copies  
& format 

Date  

A G Cummins M Lourey BMT 1 x docm 17/08/18 

B G Cummins M Nener Water Corporation  1 x pdf 21/08/18 

0 G Cummins M Nener Water Corporation 1 x pdf 31/08/18 

      

 

Review 

 

Revision Reviewer Intent Date  

A  M Lourey Technical and editorial review 21/08/18 
[...]
government) 

 

□ 
 

□ 

 

by the principal executive officer of the licensee; or  
 

by a person with authority to sign on the licensee's behalf who is approved 
in writing by the Chief Executive Officer of the Department of Environment 
Regulation. 

a local government 
 

□ 
 

□ 

 

by the chief executive officer of the licensee; or 
 

by affixing the seal of the local government. 

It is an offence under section 112 of the Environmental Protection Act 1986 for a person to give information on this form that to their 
knowledge is false or misleading in a material particular. There is a maximum penalty of $50,000 for an individual or body corporate. 

I/We declare that the information in this annual audit compliance report is correct and not false or 
misleading in a material particular. 
 

SIGNATURE: ________________________ 

NAME: 
(printed) _____________________________ 

POSITION: __________________________ 

DATE: ______/_______/________________ 

SIGNATURE: ________________________ 

NAME: 
(printed) _____________________________ 

POSITION: __________________________ 

DATE: ______/_______/________________ 

SEAL (if signing under seal)



   

 
Environmental Protection Act 1986  Page 30 of 31 
Licence: L4201/1991/11 Amendment date: Tuesday, 12 July 2016  
File Number: DEC6295  IRLB_TI0672 v2.9 

 

Licence: L4201/1991/11  Licensee: Water Corporation 
Form:  N1   Date of breach:   
 
Notification of detection of the breach of a limit. 
 
These pages outline the information that the operator must provide.  
Units of measurement used in information supplied under Part A and B requirements shall be 
appropriate to the circumstances of the emission. Where appropriate, a comparison should be made 
of actual emissions and authorised emission limits. 
 
Part A  
Licence Number  

Name of operator  
Location of Premises  
Time and date of the detection   
 
Notification requirements for the breach of a limit 
Emission point reference/ source  

Parameter(s)  

Limit  

Measured value  

Date and time of monitoring  

Measures taken, or intended to 

be taken, to stop the emission 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



   

 
Environmental Protection Act 1986  Page 31 of 31 
Licence: L4201/1991/11 Amendment date: Tuesday, 12 July 2016  
File Number: DEC6295  IRLB_TI0672 v2.9 

 

Part B  
Any more accurate information on the matters for 
notification under Part A. 

 
 
 
 

Measures taken, or intended to be taken, to 
prevent a recurrence of the incident. 

 
 
 
 

Measures taken, or intended to be taken, to rectify, 
limit or prevent any pollution of the environment 
which has been or may be caused by the emission. 

 
 
 
 
 

The dates of any previous N1 notifications for the 
Premises in the preceding 24 months. 
 

 
 
 
 
 

 
Name  
Post  
Signature on behalf of 
Water Corporation 

 

Date  
 
 



 

 
Environmental Protection Act 1986  Page 1 of 21 
Decision Document: L4201/1991/11 Amendment date: Tuesday, 12 July 2016  
File Number: DEC6295  IRLB_TI0669 v2.7 

 

  
 

Decision Document 
 

Environmental Protection Act 1986, Part V 
 
 

Proponent:  Water Corporation 
 

Licence:  L4201/1991/11 
 
 
Registered office: 629 Newcastle Street 

LEEDERVILLE  WA  6007 
 
Premises address: Woodman Point Wastewater Treatment Plant 

Cockburn Road 
MUNSTER  WA  6166 
Being Lot 9 on Diagram 31097 
 

Issue date: Thursday, 28 October 2010 
 
Commencement date:   Monday, 1 November 2010  
 
Expiry date: Friday, 31 October 2031 
 
  
 
Decision 
 
Based on the assessment detailed in this document the Department of Environment Regulation 
(DER), has decided to issue an amended licence. DER considers that in reaching this decision, it has 
taken into account all relevant considerations. 
 
 
Decision Document prepared by:  Caroline Conway-Physick 

Licensing Officer 
 
 
Decision Document authorised by: Caron Goodbourn 

Delegated Officer  



 

 
Environmental Protection Act 1986  Page 2 of 21 
Decision Document: L4201/1991/11 Amendment date: Tuesday, 12 July 2016  
File Number: DEC6295  IRLB_TI0669 v2.7 

 

Contents 
 
Decision Document 1 
Contents 2 
1 Purpose of this Document 2 
2 Administrative summary 3 
3 Executive summary of proposal and assessment 4 
4 Decision table 6 
5  Advertisement and consultation table 12 
6  Risk Assessment 18 
Appendix A 19 
 
 

1 Purpose of this Document 
 
This decision document explains how DER has assessed and determined the application and 
provides a record of DER’s decision-making process and how relevant factors have been taken into 
account.  Stakeholders should note that this document is limited to DER’s assessment and decision 
making under Part V of the Environmental Protection Act 1986.  Other approvals may be required for 
the proposal, and it is the proponent’s responsibility to ensure they have all relevant approvals for 
their Premises. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

 
Environmental Protection Act 1986  Page 3 of 21 
Decision Document: L4201/1991/11 Amendment date: Tuesday, 12 July 2016  
File Number: DEC6295  IRLB_TI0669 v2.7 

 

2 Administrative summary 
 

Administrative details 
 

Application type 

 
Works Approval  
New Licence  
Licence amendment  
Works Approval amendment  

Activities that cause the premises to become 
prescribed premises 

Category number(s) Assessed design 
capacity  

54 – Sewage facility 160,000 cubic metres per 
day 

61 – Liquid waste facility 50,000 tonnes per annual 
period 

Application verified 

Application fee paid 

Date:  N/A 

Date:  N/A 

Works Approval has been complied with 

Compliance Certificate received 

Yes  No  N/A  
 
Yes  No  N/A  

Commercial-in-confidence claim  Yes  No  

Commercial-in-confidence claim outcome  
N/A 

Is the proposal a Major Resource Project? Yes  No  

Was the proposal referred to the Environmental 
Protection Authority (EPA) under Part IV of the 
Environmental Protection Act 1986? 

Yes  No  
Referral decision No: 

Managed under Part V     

Assessed under Part IV   

Is the proposal subject to Ministerial Conditions? Yes  No  

Ministerial statement No:  

490 & 665 
 
EPA Report No:  Mandatory 
Audit Report, 2013/0000447726. 
 

Does the proposal involve a discharge of waste 
into a designated area (as defined in section 57 
of the Environmental Protection Act 1986)? 

Yes  No  

Department of Water consulted   Yes     No  

Is the Premises within an Environmental Protection Policy (EPP) Area   Yes  No   
Environmental Protection (Swan Coastal Plain Lakes) Policy 1992 – revoked; 

Environmental Protection (Kwinana)(Atmospheric Wastes) Policy 1999 and Regulations 1992  (Area C) - 
enacted. Relates to atmospheric emissions of SO2 and fugitive (dust emissions). 

 

Is the Premises subject to any EPP requirements?     Yes  No  

Emission types from the primary activities of the premises do not fall within the EPP requirements within 
which the premises exists. 



 

 
Environmental Protection Act 1986  Page 4 of 21 
Decision Document: L4201/1991/11 Amendment date: Tuesday, 12 July 2016  
File Number: DEC6295  IRLB_TI0669 v2.7 

 

3 Executive summary of proposal and assessment 
 
The Woodman Point Wastewater treatment Plant (WWTP) is owned and operated by Water 
Corporation and is located approximately 25km south west of Perth.  The premises is surrounded by 
‘Special Use’ town planning scheme zoned areas to the east, south and west,  and is adjacent to the 
‘Jervoise Bay Cove’ to the west. The premises services the southern suburbs of Perth which has a 
nominal contributing population of approximately 700,000.  
 
The WWTP consists of pre-treatment, primary treatment and secondary treatment, which includes a 
four quadrant sequencing batch reactor (SBR) and an anaerobic sludge digestion process.  
 
Treated wastewater is discharged to the Sepia Depression via a 23km Sepia Depression Ocean 
Outfall Landline (SDOOL) and ocean outfall via the Jervoise Bay Cove.   
 
An Odour Control Facility (OCF) treats odours from the pre-treatment and primary treatment facility, 
the SBR bio-selectors and the sludge handling area. The plant also has a Tanker Receiver Facility 
(TRF), which accepts third party waste. The TRF has a separate dedicated chemical odour scrubber 
to control odour.  Dewatered sludge is removed from the premises and disposed of to landfill, with the 
liquid fraction from the WWTP and TRF being discharged to the flow balancing dam. 
 
The plant is designed to treat up to 160 ML influent per day, with the average daily inflow currently at 
141ML/d, for the 2014/ 2015 reporting period.  As the premises is nearing capacity, the Licensee has 
proposed an upgrade to the premises which will increase the design capacity to 180 ML/d.  This will 
require the current operation to be taken off line and operated through a temporary (150 ML/d) 
system until the works are completed.   The proposed works will be constructed over a 2.5 year 
period consisting of three stages that will include construction of the following: 
 
Stage one –  

 Two new 9.75 m vortex grit tanks; 
 Four new primary sedimentation tanks; 
 Eight secondary sedimentation tanks (temporarily designed as aeration tanks, four with lift out 

diffused aeration grids and four operated as clarifiers); 
 New recycled water pump station and filtration system. 

 
Stage two – 

 Conversion of the SBR to a Modified Ludzack-Ettinger (MLE) configuration (Treated 
wastewater from the primary sedimentation tanks will bypass the SBR to the temporary 
secondary sedimentation tanks for a period of nine months). 

 
Stage three –  

 Secondary sedimentation tanks retrofitted from temporary aeration tanks to fully functioning 
secondary sedimentation tanks; 

 Mixed liquor transferred to MLE quadrants over 2-3 days and blended with imported seed 
sludge. 

 
A desk top assessment of groundwater bore (Site Id. 20022946) on the western boundary of the 
premises identifies depth to groundwater at approximately 10.4 mBGL, with TDS approximately 5,000 
mg/L (saline). The groundwater forms part of the Murray River Basin and Bartram Road Catchment. 
 
The closest sensitive residential receptor has been identified by the Licensee as approximately 0.5 
km south of the premises.  The premises operation includes an odour buffer of 750 m to the nearest 
land use. 
 
The premises is subject to conditions within Ministerial Statement 665. 



 

 
Environmental Protection Act 1986  Page 5 of 21 
Decision Document: L4201/1991/11 Amendment date: Tuesday, 12 July 2016  
File Number: DEC6295  IRLB_TI0669 v2.7 

 

 
The main potential emissions during construction are expected to be odour issues from the change in 
operational process and noise and dust emissions from site construction. 
 
This Licence is a DER initiated amendment to undertake administrative changes from the previous 
amendment process carried out for the works upgrade at the premises.  Comments from the draft 
review process were omitted within the final draft submitted for signing. 
 



   
  

 
Environmental Protection Act 1986  Page 6 of 21 
Decision Document: L4201/1991/11 Amendment date: Tuesday, 12 July 2016  
File Number: DEC6295  IRLB_TI0669 v2.7 

 

4 Decision table 
 
All applications are assessed in line with the Environmental Protection Act 1986, the Environmental Protection Regulations 1987 and DER’s Operational 
Procedure on Assessing Emissions and Discharges from Prescribed Premises.   Where other references have been used in making the decision they are 
detailed in the decision document.  
 
DECISION TABLE  

Works 
Approval  / 
Licence 
section  

Condition 
number 

W = Works Approval 
L= Licence    

Justification (including risk description & decision methodology where relevant) 
 

Reference 
documents 
 

Interpretation L1.1.2 
 
 
 
 
 
 

Construction and operation 
Conditions 1.1.1 – 1.1.4 require that terminology used within the Licence is referenced 
to the appropriate definitions where applicable, and that any reference to a standard or 
guideline is to the most current version of that standard or guideline. 
 
An administrative change has been undertaken to amend minor changes to the 
Licence from a previous amendment process.  Definitions have been updated. 
 
Condition 1.1.2 includes additional definitions in relation to an ‘engineered containment 
system’ and ‘tanker receival facility discharge stack’. 
 

General 
provisions of the 
Environmental 
Protection Act 
1986. 

General 
conditions 
 

L1.2.3 
L1.2.7 
L1.2.9 
 
 

Construction and operation 
An administrative change has been undertaken to amend minor changes to the 
Licence from a previous amendment process. 
 
Condition 1.2.3, Table 1.2.1, Note 1:  Updated to reflect conditions under the Licence. 
 
Condition 1.2.7 amended to require the submission of the compliance document “within 
one month” following construction of each stage.  The wording “and prior to operating 
the new works” has been removed as the proponent determined that this would not be 
feasible/ possible within the previous timeframe. 
 
Condition 1.2.9 has been amended with the removal of CEO approval and inclusion of 

Application 
supporting 
documentation. 
 
General 
provisions of the 
Environmental 
Protection Act 
1986. 



   
  

 
Environmental Protection Act 1986  Page 7 of 21 
Decision Document: L4201/1991/11 Amendment date: Tuesday, 12 July 2016  
File Number: DEC6295  IRLB_TI0669 v2.7 

 

DECISION TABLE  

Works 
Approval  / 
Licence 
section  

Condition 
number 

W = Works Approval 
L= Licence    

Justification (including risk description & decision methodology where relevant) 
 

Reference 
documents 
 

‘in accordance with Licence conditions 1.2.6-1.2.8’. 

Premises 
operation 

L1.3.3 
 

Construction and operation 
An administrative change has been undertaken to amend minor changes to the 
Licence from a previous amendment process. 
 
Condition 1.3.3, Table 1.3.2 ‘Waste processing’ has been amended with the removal of 
pH range from the liquid waste section and with the addition of reporting requirements 
within condition 4.3.1. 
 
Condition 1.3.5, Table 1.3.4, ‘Management actions’, point a) amended to define 
“corrective actions” instead of “management actions”.  Point d) removed from the table, 
and point e) includes “in writing”. 
 
Condition 1.3.6 (a) amended to require compliance to condition 1.3.5 and removal of 
“recorded the actions taken to maintain compliance with the Licence”. 

General 
provisions of the 
Environmental 
Protection Act 
1986. 
 
Application 
supporting 
documentation. 
 
Environmental 
Protection 
(Controlled 
Waste) 
Regulations 2004 
 
Environmental 
Protection (Noise) 
Regulations 1997 
 
Environmental 
Protection 
(Unauthorised 
Discharges) 
Regulations, 
2004. 
 
Australian and 



   
  

 
Environmental Protection Act 1986  Page 8 of 21 
Decision Document: L4201/1991/11 Amendment date: Tuesday, 12 July 2016  
File Number: DEC6295  IRLB_TI0669 v2.7 

 

DECISION TABLE  

Works 
Approval  / 
Licence 
section  

Condition 
number 

W = Works Approval 
L= Licence    

Justification (including risk description & decision methodology where relevant) 
 

Reference 
documents 
 

New Zealand 
guidelines for 
fresh and marine 
water quality – 
2000. 
 

Improvements L4.1.1 Operation 
Emission Description 
Emission: Discharge of Hydrogen Sulphide (H2S) from the Tanker Receival Facility 
stack at the premises 
Impact: Reduced local air quality and odour emissions which could potentially interfere 
with the health welfare, convenience, comfort or amenity of any person.  
Controls: The proponent monitors parameters for point source emissions at the Tanker 
Receival Facility (TRF) stack (S1004857) which includes H2S.  The TRF includes a 
chemical scrubber and discharge stack (50 m).  Water Corporation have an ‘Odour 
Improvement Plan and Mitigation Strategy’ in place and have undertaken an odour 